AGRO TREND SNOWBLOWER MANUAL

Snowblower Model
ltem | Part Number Description 5160 5272 5384 | 5396S
1 4001-11 Main Frame 1
4001-17 1
4001-21 1
4001-31 1
2 4016-10 Fan 1
4016-20 1
4016-30 : 1
4016-40 1
3 5401-0332 PTO Adapter 1 1 1
3A 4016-24 Input Shaft / Stub Shaft 1
4016-21 1
4016-28 1 1
3B 7001-0216 Hex Bolt Gr. 5 5/16 x 2-1/2 1 1 1
4 4020-10 Chute (W/O Deflector) 1
4020-20 1
4020-30 1 1




Snowblower Model
ltem | Part Number Description 5160 5272 5384 | 5396S
7 4020-12A Ajusting Arm 1 1
4020-32A 1 1
8 7001-0212 Hex Bolt Gr. 55/16 x 1 & L.N 1 1
7001-0214 Hex Bolt Gr. 55/16 x 1-1/2 & L.N 1 1
9 4020-11 Deflector 1
4020-21 1
4020-31 1 1
10 4020-13 Deflector Hinge Pin 1
4020-23 1
4020-33 1 1
11 7005-0404 Cotter Pin 1/8 x 1 1 1 1 1
12 4005-11 Auger 1
4005-15 1
4005-21 1
4005-32 1
13 5401-0601 Auger Drive Sprocket 1
5401-0602 1 1
5401-0603 1
14 7001-0313 Hex Bolt Gr.5 3/8 x 1-1/4 & L. W & Nut 4 4 4 4
15 5415-0205 Bearing 1' Cast Flange 2
5415-0207 Bearing 1-7/16" Cast Flange 2 2
5415-0209 Bearing 1-3/4" Cast Flange 2
16 7001-0414 Hex Bolt Gr. 5 7/16 x 1-1/2 & L.W & Nut 8
7001-0515 Hex Bolt Gr. 5 1/2 x 1-3/4 & L.W & Nut 8 8 8
17 7001-0212 Hex Bolt Gr.55/16 x 1 & L.W & Nut 3
7001-0312 Hex Bolt Gr.5 3/8 x 1 & LW & Nut 3 3
7001-0715 Hex Bolt Gr.5 /8 x 1-3/4 &L.W & Nut 4
18 5415-1205 Bearing 1" Flangette 1
5415-0206 Bearing 1-1/4" Flangette 1 1
5415-0209 Bearing 1-3/4" Cast Flange 1
19 5420-0102 Connector Link # 50 1
5420-0202 Connector Link # 60 1 1
5420-0302 Connector Link # 80 1
20 [5420-0101-40 Roller Chain # 50 (50") 1
5420-0201-38 Roller Chain # 60 (56-1/2") 1
5420-0201-42 Roller Chain # 60 (62") 1
5420-0301-68 Roller Chain # 80 (62") 1




Snowblower Model

Item | Part Number Description 5160 5272 5384 | 53965
21 5401-0401 Idler Sprocket 1
5401-0402 1
5401-0403 1
22 4040-10 Idler Bolt Assembly 1 1 1
4040-15 1
23 4010-10 Cross Shaft 1
4010-15 1
4010-20
4020-30-02 1
24 | 5450-00041 Hex Bolt Gr.2 1/4 x 1 & LW & Nut 1
5450-00042 Hex Bolt Gr.2 1/4 x 1-1/2 & L.W & Nut 1
5450-00043 Hex Bolt Gr.2 5/16 x 1-1/2 & L.W & Nut 2
25 | 4025-10 01 Hitch Pin 2 2
4025-40-01 2
26 5401-0101 Gearbox 1
5401-0102 1
5401-0103-01 1
27 7001-0118 Hex Bolt Gr.5 1/4 x 2-1/2 & L.W & Nut 1
28 5401-0201 PTO Shaft 1
5401-0202 1
5401-0203
5401-0211 1
29 |7002-0201-06 Keystock 1/4 SQ x 1-1/2 1
30 7001-0328 Hex Bolt Gr.5 3/8 x 5 & L.W & Nut 4 4
7001-0513 Hex Bolt Gr.51/2x1 & L.W 8
31 | 7002-0201-8 Keystock 1/4 SQ. x 2 1
7002-0201-06 Keystock 1/4 SQ. x 1-1/2 1
7002-0401-10 Keystock 3/8 SQ. x 2-1/2 1
32 | 5450-000509 Shearpin 8mm x 40mm Gr.8.8 1

5450-000505

Shearpin 8mm x 50mm Gr.8.8

5450-000511

Shearpin 10mm x 50mm Gr.8.8

5450-000507

Shearpin 10mm x 65mm Gr.8.8

33

4237-01

Shield




